
September 2012 
USCG HSWL FIELD OFFICE MOBILE PHARMACY FORMULARY LISTING 

General information:  251-441-6416  Refills 441-5418 

Hours:  Monday to Friday 0730 to 1200 and MTWF 1300 to 1600 Closed Thursdays at noon! 

Please remember to call in your refills to 441-5418! 
Please note the following guidelines: 

1.  GENERIC products are routinely dispensed when available  
2.  All prescriptions must be dated and signed by the provider 

3.  Directions must be clear;  “Take as directed” is NOT recommended 

4.  We can not fill any medication that is not included on this list.  Many OTC items are no longer available due to 

contract changes in the new fiscal year. 

5.  Telephone and FAX prescriptions are NOT accepted 

6.  A 90-day supply is available, budget permitting, on medications except controlled substances 

7.  No refills will be given on controlled substances (except on phenobarbital) 

 
ANALGESIC 

Imitrex Stat 6mg Inj. Kit 
Imitrex 25mg, 50mg, 100mg tabs 

Indocin 25mg cap 

Maxalt 5mg, 10mg 
Mobic 7.5mg, 15mg tabs 

Motrin 400mg, 600mg, 800mg 

Naprosyn 250mg, 500mg tab 
Percocet 5/325mg tabs (C-II) 

Tylenol #3 (C-III) 

Ultram 50mg tabs 
 

ANTINEOPLASTICS 

Methotrexate 2.5mg 

Tamoxifen 10mg 

  

ANTICONVULSANT 

Depakote 500mg tab 

Dilantin 100mg cap 
Klonopin 0.5mg tabs (C-IV) 

Neurontin 100mg, 300mg, 400mg, 

600mg, 800mg 
Phenobarbital 30mg tab (C-IV) 

Tegretol 200mg tabs 

 

ANTICOAGULANTS 

Coumadin 1mg, 2mg, 2.5mg, 3mg, 4mg, 

5mg, 7.5mg tabs 
Plavix 75mg 

 

ANTIDEPRESSANTS 

Celexa 20mg, 40mg tabs 

Desyrel 50mg tabs 

Elavil 10mg, 25mg, 50mg tabs 
Lithium 300mg caps 
Pamelor 10mg, 25mg caps 

Prozac 10mg, 20mg caps 
Risperdal 1mg, 4mg tabs 

Seroquel 100mg, 200mg tabs 

Seroquel XR 150mg, 200mg, 300mg 
Tofranil 25mg tabs 

Wellbutrin SR 100mg, 150mg tabs 

Zoloft 50mg, 100mg tabs 

 

ANTICHOLINERGIC/ 

CHOLINERGIC 

Artane 2mg tabs 

Cogentin 1mg tabs 

 

ANTI-INFECTIVES 

Amantidine 100mg caps 

Amoxil 250mg, 500mg caps 
Amoxil susp 250mg/5ml, 400mg/5ml 

Augmentin susp 400mg/5ml, 

600mg/5ml  
Augmentin 500mg, 875mg tabs 

Cipro 500mg tabs 

Cleocin 150mg cap 

Diflucan 150mg tab (limit 12 tabs per 3 
months) 

Dynapen 250mg cap 

Erythromycin 250mg, 333mg tab   
Flagyl 250mg, 500mg tab 

Grispeg 250mg tablet 

Isoniazide 300mg tab 
Keflex 250mg, 500mg cap 

Keflex susp 250mg/5ml 

Levaquin 500mg, 750mg tab 
Macrobid 100mg cap 

Macrodantin 50mg cap 

Nilstat oral susp 

Pen VK 250mg, 500mg tabs 

Septra susp 

Septra DS tab 
Tetracycline 250mg cap 

Vibramycin 100mg tabs 
Zithromax susp 100mg/5ml, 200mg/5ml 

Zithromax 250mg tab 

Zovirax 200mg cap, 800mg Tab  

  

ANXIOLYTICS 

Atarax 10mg, 25mg tabs 
Buspar 5mg, 10mg, 15mg tabs 

Valium 5mg tab (C-IV) 

 

CHOLESTEROL LOWERING 

Lipitor 10mg, 20mg, 40mg tabs 

Lopid 600mg tab  
Niaspan (SR) 500mg, 1000mg 

Pravacol 20mg, 40mg tabs 

Tricor 48mg, 145mg tabs 
Zocor 10mg, 20mg, 40mg, 80mg  

 

CARDIOVASCULAR 

Adalat CC 30mg, 60mg, 90mg tabs 

Aldactone 25mg tab 

Altace 5mg, 10mg caps 
Calan SR 120mg, 180mg, 240mg  

Captopril 25mg, 50mg tabs 

Catapress 0.1mg, 0.2mg, 0.3mg tabs 
Chlorthalidone 25mg tabs 

Cordarone 200mg tabs  

Coreg 3.125, 6.25mg, 12.5mg, 25mg  
Cozaar 25mg, 50mg, 100mg  

Diovan 80mg, 160mg. 320mg  

Diovan HCT 80/12.5, 160/12.5, 160/25, 
320/12.5, 320/25 

Hydralazine 25mg tabs 

Hydrochlorothiazide 25mg, 50mg  
Hytrin 2mg, 5mg, 10mg caps 

Hyzaar 50-12.5, 100-12.5, 100-25  

Imdur 30mg, 60mg, tabs  
Isordil 5mg, 10mg, 20mg tabs 

Lanoxin 0.125mg, 0.25mg tabs 

Lasix 20mg, 40mg tabs 

Lisinopril 5mg, 10mg, 20mg, 40mg  
Lisinopril HCT 12.5/10, 12.5/20, 25/20 

Lopressor 50mg, 100mg tabs 

Lotrel 5/10, 5/20, 5/40, 10/20, 10/40  
Maxzide 37.5/25mg, 50/75mg tab 

Norvasc 5mg, 10mg tab 

Nitrostat 0.4mg SL tab 
Potassium 10meq tabs 

Tenormin 25mg, 50mg, 100mg tabs 

Tiazac 120mg, 180mg, 240mg, 300mg, 
360mg  

Toprol XL 25mg, 50mg, 100mg, 200mg  

 

CONTRACEPTIVES (28 day) 

Alesse/Lutera 

Condoms 
Loestrin 1.5/30, 1/20 

Lo-Ovral 
Mircette 

Next Choice 

Nor-QD 
Nordette/Levlen 

Norinyl/Ortho Novum 1/35  

Nuvaring 
Ortho-Cyclen 

Ortho Novum 7/7/7 

Ortho-Evra (patch) 
Ortho-Tricyclin 

Ortho-Tricyclin Lo 

Trilevlen/Triphasil 
Yasmin 

Yaz 

 

DENTAL 

Periogard soln 473ml 

 

COUGH, COLD & ALLERGY 

Atarax 10mg, 25mg tabs 

Claritin 10mg tab 
Singulair 4mg, 5mg, 10mg tabs 

Twinject 

Zyrtec syrup 1mg/ml  
 

DIABETES 

Glucophage 500mg, 850mg tabs 
Glucophage XR 500mg tab 

Glucotrol 5mg, 10mg tabs 

Glynase 3mg tab 
Insulin Lantus, Novolog,  

Januvia 50mg, 100mg tabs 

Novolog 70/30, 
NPH, Regular, 70/30  

Insulin 1cc, 0.5cc syringes 

Precision Extra Test strips 

 

 



GASTROINTESTINAL 

Asacol 400mg tabs 
Azulfadine 500mg tab 

Bentyl 10mg, 20mg tab 

Imodium 2mg cap 

Lactulose syrup 

Nexium 20mg, 40mg cap 

Phenergan 25mg tab 
Phenergan 12.5mg , 25mg supp 

Prilosec 20mg cap 

Reglan 5mg, 10mg tabs 
Zantac 150mg tab 

 

HEMATOLOGY 

Coumadin 1mg, 2mg, 2.5mg, 3mg, 4mg, 

5mg, 7.5mg tabs 

Folic Acid 1mg tab 
Plavix 75mg tab 

 

HORMONES & ENDOCRINE 
Estraderm 0.05mg, 0.1mg patch 

Evista 60mg tab 

Prednisone 1mg, 5mg, 10mg, 20mg tabs 
Prelone 15mg/5ml syrup 

Premarin 0.3mg, 0.45mg, 0.625mg, 

0.9mg, 1.25mg tabs 
Premarin vaginal cream 

Prempro .3/1.5mg, .45/1.5mg, 
.625/2.5mg, .625/5mg tabs 

Provera 2.5mg, 5mg, 10mg tabs 

Synthroid 0.025mg, 0.05mg, 0.075mg, 
0.088mg, 0.1mg, 0.112mg, 0.125mg, 

0.137mg, 0.15mg, 0.175mg, 0.2mg tabs  

 

GOUT 

Benemid 500mg 

Zyloprim 100mg, 300mg tabs 

 

MUSCLE RELAXANTS 

Flexeril 10mg tab 
Robaxin 500mg, 750mg tab 

Valium 5mg tab (C-IV) 

 

NASAL PREPS 

Flonase 

 

OPHTHALMICS 

Alphagan P 0.15% soln 

Cortisporin opth susp 
Gentamicin 0.3% soln 

Gentamicin ophth oint 

Ilotycin ophth oint  

Patanol 

Polytrim ophth soln  

Pred Forte 1% susp 
Sulamyd 10% soln 

Sulamyd ophth oint 

Timoptic 0.5% 
Timoptic XE 0.5% soln 

Xalatan .005% soln 

 

OTIC PREPS 

Cortisporin otic susp 

 

OSTEOPOROSIS  

Boniva 150mg tab 

Fosamax 70mg tab 

Fosamax Plus D 5600IU/70mg tab 

 

RESPIRATORY 

Advair 100/50mcg, 250/50, 500/50mcg 

Aerochamber (limit 2) 

Asmanax 110mcg, 220mcg oral inhaler 
Atrovent HFA oral inhaler 

Atrovent .02% premix neb. soln 

Combivent oral inhaler 
Flovent HFA 110mcg, 220mcg 

Serevent Diskus 50mcg 
Theo-Dur 200mg, 300mg tabs 

Ventolin HFA oral inhaler  

 

 

PARKINSON AGENTS 

Sinemet 25/100mg 

 

STIMULANTS (C-II) 

Adderal XR, 20mg, 30mg caps  

 

TOPICAL 

Bactroban 2% oint 
Cleocin T 1% soln 

Elidel cream 

Elimite cream 
Hydrocortisone 2.5% cream 

Kenalog 0.1% cream, oint 

Lidex 0.05% cream, oint, soln. 
Lotrisone cream  

Metrogel 1% topical 

Mycolog II cream 
Nizoral 2% cream, shampoo 

Nystatin cream, ointment 

Retin A 0.025% crm, gel (diagnosis 
required over age 35) 

Retin A 0.05% cream (diagnosis 

required over age 35) 
Silvadene 1% cream 

Valisone 0.1% cream, oint, soln 

Westcort 0.2% cream, oint  

 

URINARY AGENTS 

Detrol LA 4mg tab 

Ditropan XL 10mg tabs 

Flomax 0.4mg 
Macrobid 100mg caps 

Macrodantin 50mg caps 

Proscar 5mg tab 
Pyridium 100mg, 200mg tab 

Uroxatral 10mg tab 

 

VAGINAL PREPS 

Diflucan 150mg tab  

Premarin cr, 45gm 
 

VITAMINS 
Folic Acid 1mg tab 
 *Prenatal Vitamins/ 1mg Folic Acid 

(*females age 45 or less only) 

 

 

 


